‘ +1 850 296 2377 Working hours: Mon - Fri 9:00 a.m - 16:00 p.m. EST

Item Number: FO0019 - DINNING SET




‘ +1 850 296 2377 Working hours: Mon - Fri 9:00 a.m - 16:00 p.m. EST

E homecustomercare@outlook.com

Item Number: F00019 - DINNING TABLE

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that you have
all parts and hardware before assembly. Parts apparently missing are often found in the packing materials. If you do
not have all the parts listed, have your dealer contact us and they will be sent to you immediately.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when
placing furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if

placing on carpet.

A Do not tighten bolts until completely assembled.

PART LIST HARDWARE LIST
© D | BOLT 5/16"-18x3" 1PC
A TABLE TOP 1PC
I BOLT 5/16"-18x1-1/2" |16PCS
@ SPRING WASHER 17PCS
B MOUNTING PLATE | 4PCS 5/16"x11/32"x11/16"x1/16"
FLAT WASHER 17PCS
5/16"x21/61"x3/4"x5/64"
C $ UPPER LEG 1PC «” |ALLENKEY 1"x2-1/3" | 1PC
D $ LOWER LEG 1PC
CLEANING INSTRUCTIONS: CLEAN USING SOFT CLOTH PAGE 2 OF 5 MADE IN VIET NAM




‘ +1 850 m 2377 Working hours: Mon - Fri 9:00 a.m - 16:00 p.m. EST E homecustomercare@outlook.com

Item Number: F00019 - DINNING TABLE
Step 1/

CLEANING INSTRUCTIONS: CLEAN USING SOFT CLOTH PAGE 3OF 5 MADE IN VIET NAM




E homecustomercare@outlook.com

‘ +1 850 296 2377 Working hours: Mon - Fri 9:00 a.m - 16:00 p.m. EST

Item Number: F00019 - CHAIR

Read instructions carefully prior to assembly.

Thank you for purchasing this quality product. Check carefully for small parts which may come loose during shipment.
Remove all components from pack and place top down on soft surface such as carpet or cloth to prevent scratching
the finish. Identify and count all parts as specified below.

Note: need to be set on a level surface prior to tightening all the bolts. Once all the bolts and nuts are finger tightened,
set chair on level surface to tighten bolts.

HARDWARE LIST PART LIST
No. Description Sketch Size Q'ty No. | Description Sketch Q'ty
A | Allen Bolt 5/16"35mm| 6PCS
1 | CHAIR BACK 2PCS
B | Allen Bolt 5/16"75mm| 8PCS
C | Lock Washer 5/16" 22PCS 2
SEAT CUSHION 2PCS
D | Flat Washer 5/16"19mm| 22PCS
E | Hex Nut 5/16"12mm| 8PCS
3 | FRONTLEG / 4PCs
F | Allen Key % 4mm 1PCS
G | Straight AllenKey| _—="| 4mmx4"L | 1PCS
H | Open Wrench S——>|12mm 1PCS
Step 1/ F Step 2/

Step 2: Attach seat frame to chair back by securing the
Flat Washer (D), Lock Washer (C) and Allen Bolt (B) onto
back rail.

Hand Tight only at this moment

Step 1: Attach seat frame to chair back by securing the
Flat Washer (D), Lock Washer (C) and Allen Bolt (A) onto
back rail.

Hand Tight only at this moment

CLEANING INSTRUCTIONS: CLEAN USING SOFT CLOTH PAGE 4 OF 5 MADE IN VIET NAM




‘ +1 850 m 2377 Working hours: Mon - Fri 9:00 a.m - 16:00 p.m. EST E homecustomercare@outlook.com

Item Number: F00019 - CHAIR

Step 3/

Step 3: Attach the front leg to the corner of the seat frame, tighten the front leg with Flat Washer (D), Lock Washer (C)
and Hex Nut (E)

Step 4/

Step 4: Place Chair on flat surface and adjust legs so that chair is level and does not wobble, Tighten all the bolts with
Allen Key (F) provided, Do not to over tighten.

CLEANING INSTRUCTIONS: CLEAN USING SOFT CLOTH PAGE 5 OF 5 MADE IN VIET NAM




